FOrReVvER | REDWOOD

From the Forest, For the Forest since 1995
866.332.2403 (TOLL FREE) (707) 640.29.05 (Option 4) Direct Line for the

Design Department; 7am — 7pm Pacific Time, Monday-Saturday
ASSEMBLY INSTRUCTIONS FOR THE
CUSTOM DREAM GAZEBOS




NOTE: Assembly is best done by two people. To assemble your product, you need a Hammer, a Ratch, a Drill, and
an impact drill.

Ratchet

Required Tools (Are not included in your hardware packing).

PROCESS TO INSTALL THE HARDWARE PROVIDED.
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To install the bolts.
Insert the carriage bolts into the holes and lightly tap with a hammer until the square neck fit in the wood piece
and the bolt head must flush with the wood piece. Finally, place the washer and the nut and carefully tighten it
using a ratch with the necessary socket or a wrench.
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To install the lag bolts.

Place the washers in their lag bolts. After that, insert the lag bolts into the holes and carefully tighten it using a

ratch with the necessary socket.
Use the washers only for the Wood Pieces.

o {\Wood Piece

To install the deck screws.
Insert the deck screws into the holes and carefully tighten it using a drill.
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Note: Part numbers in the Drawing are for reference only.

These do not match to the numbers marked on the parts
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Step 1: Use 3” Deck Screws (A) and use liquid nail (B) to attach the Floor Panel (2) together.

3” Deck Screws

Step 2: Use 3 '4” Deck Screws (C) to attach the Floor frame (3) to the Floor panel (2). Each part has a series of numbers that
indicate where to attach the part with the corresponding number.

3 15” Deck Screws
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Step 3: Use 3/8" x 2 % lag bolts (D) to attach the wall panels (4) to the posts (1). Match the number in the side of the post with
the numbers in the side of the wall panels.

3/8"" x 2 12 lag bolts

Step 4: Use 2 '4” Deck Screws (E) to attach the wall panel (4) together and to the Floor.

2 ¥ Deck Screws

2 5” Deck Screws
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Step 5: Use 2 14” Deck Screws (E) to attach the Door Frame (5) to the Wall Panel (4) and wall panels together. Match the number
in the side of the door frame and wall panel with the numbers in the side of the wall panels.

2 ¥ Deck Screws

3/8” x 6” Lag Bolts
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Step 7: Use 3/8” x 8” Lag Bolts (G) to attach the Supports (6) together and Use 3/8"" x 2 '4” lag bolts (D) to attach the wall
panels (4) to the Supports (6). Match the number in the top of the wall panels with the numbers in the center of the supports.

3/8” x 8” Lag Bolts

3/8"" x 2 ¥ lag bolts

2” Deck Screws
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Step 9: Use 5/16” x 2 ¥%” lag bolts (1) to attach the L-Plaques (18) to the Supports (6).

-
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1

5/16” x 2 %2 lag bolts

%

5/16” x 2 '4” lag bolts

|
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Step 11: Attach the roof panels (8) to the Base 581H (19) with 5/16” x 1 %” lag bolts (J) and use 3/8” x 8” Lag Bolts (G) to
attach the Roof panels (8) to the supports (6).

3/8”” X 8" Lag Bolts

5/16” x 1 12" lag bolts

3” Deck Screws
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Step 13: Use 3” Deck Screws (A) to Roof Windows Panel (10) to the Roof Panel Supports (9).

3” Deck Screws

3” Deck Screws
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Step 15: Use 3 %4 Deck Screws (C) to attach the skylight (11) to the roof panels (8) at the height indicated in the drawings.

3 15” Deck Screws
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Step 16: Put exterior clear silicone on the roof panels joins and on the perimeter of the skylight.
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Step 17: First, measure the roof panels After that, cut the #30 Felt Roof Deck Protection to those measures. Use staples to attach
the #30 Felt Roof Deck Protection to the roof panels.

#30 Felt Roof
Deck Protection

Step 18: Use 2” Deck Screws (H) to attach the Roof Boards (13) to the Roof Panels (8).

2” Deck Screws
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Step 19: Use 3” Deck Screws (A) to attach the Roof Trims (12) to the Roof Panels (8).

3” Deck Screws

2” Deck Screws
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Step 21: Use 3” Deck Screws (A) to attach the Roof Trims (12) to the Roof Panels (8).

3” Deck Screws
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|

Step 22: Use 3” Deck Screws (A) to attach the Windows Panel (14) to the post (1).

3” Deck Screws

P| 20
CUSTOM DREAM GAZEBOS
www.ForeverRedwood.com



Step 23: Use 2 %" deck screws (E) to attach the Windows Panel (14) together.

‘r(((((rm(((".

2 5 deck screws

Step 24: Use 2 %" deck screws (E) to attach the Base 32H (20) to the Door Frame (5).

2 ¥ Deck Screws
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Step 25: Use 3" deck screws (A) to attach the Door Support (15) to the walls.

TR

ARSI

3" Deck Screws

Step 26: Finally, place the Door (16) in their place.
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This completes the Gazebo assembly. Hope you enjoy your set for many decades. If you ever have a problem or a question,
don't hesitate to call us (866 332 2403) or email us. We are here to support you.
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